
United States
E'wironmenta, Protection
Ag ency

h:'I<T,ts Division H,·336
WJsblr,qlGn, DC 20460

September 1987

oEPA
Water

Guidance Manual for
Preventing Interference
at POTWs

....d & • 2



UNITED STATES ENVIRONMENTAL PROTECTION AGENCY
WASHINGTON. D.C. 20460

OFFICE OF
WATER

MEMORANDUM

SUBJECT:

FROM:

TO:

Pretreatment Program Guidance

?c!!;/ '/4-
Jame . ~~, Director
Off ce of Water Enforcement

and Permits (EN-335)

Users of the Guidance Manual for
Preventing Interference at POTWs

This guidance manual was developed by EPA to aid pUblicly
owned treatment works (POTWs) in identifying, tracking, and
mitigating interference episodes caused by discharges of
nondomestic wastes. Interference is defined in the General
[...]
poor sludge settleability due to filamentous growth. The frequent washout of
biosolids from the secondary clarifiers resulted in a low mean cell residence
time and the generation of a young sludge that did not settle well. In the spring
of 1985, the belt drives on the return sludge pumps which had frequently been
out of service were replaced with electronic variable speed drives. This
improvement allowed the plant operators to maintain better control of the solids
inventory in the aeration tanks. Plant performance was still poor, however,
because of sludge bulking.

Several measures have been taken at the plant in an attempt to alleviate the
sludge bulking problem. The measures that were taken include:

• switching from plug flow feed to a step feed in the aeration tanks in
order to achieve better dissolved oxygen distribution;

• increasing the sludge return rate and mean cell residence time to
improve settleability; and

• chlorination of the return sludge for the destruction of filamentous
growth in the sludge.

The step feed operation has resulted in better dissolved oxygen distribution but
did not significantly improve sludge settleability. The second two mitigation
efforts were ongoing at the time of writing. A chlorination dosage of
6 lb elz/1000 lb solids had been applied to the return sludge. Microscopic
examination of the sludge indicated that the filaments had shrunk and the SVI
level had dropped to the range of 60-80. The plant operators intend to chlorinate
whenever the SV1 increases to 150. It has not been determined if these
mitigation measures can result in plant performance that will consistently meet
the permit discharge limits.

The paper mill periodically discharges slugs of waste containing high suspended
solids to the treatment plant. At these times, the sludge in the primary tanks

A-12



takes on a gelatinous quality which makes sludge removal difficult. High
periodic input of clay filler materials from the paper mill has resulted in poor
sludge incineration with associated high fuel usage.

The City of Oswego is presently preparing an industrial discharge permit for the
paper mill. The permit will restrict the monthly and daily average BOD and
suspended solids levels in the influent from the paper mill as well as restrict the
daily maximum hydraulic peak allowed. Under the permit provisions the paper
mill will be required to submit listings of the chemicals used in their processes.
The paper mill is presently investigating the possible relationship of the
chemicals used in their manufacturing processes to the occurrence of
filamentous growth in the activated sludge process.

A-I3



&AST SIDE SEWAGE TREAnlKIfT Pl.AJCT
OSWEGO, NEW YORK

De.11ll Flow:
SecoD4a.ry TreatmeJIt:

3_14
PIlle" Step Feed
A.c1i••ted SJudce

LocatIon:
Population Seued:

Nort.berD N_ V..1r.
10,000

DfFLUENT WASTEWATER SIGNtFlCANT INDUSTRIES

An. Flow, II:Igd
% Iadustrlal

Typical (t/pMtl

l.S
SO

Paper Mill

Flowrate
0000 IJld)

1,200

Problem PolJut...ta

Ss, BOD

BODS. lI:Ii/l
55, lI:Iill

100
120

300
"SO (l0001

PLANT LOADING

Typical (Upaet)

600

Primary Clarifieno

OYernow Rate, ial/d/day
Detention Timet hours

Effluent BODS, mill
Effluent Ss, mill

Secoad.ary Clarifiers

Overflow Rate, id/sf/day
Detention Time, bows
SVl, ml/im

MunidJ>&1

70
~O

Typical (tJps.etl

sao
2

ICO (10001

Paper Mill

no
100

Aera lion Bui.Da

F1M, Lb. BODS/lb. MLSS/day
\lCRT, day.
MLSS, 11:Igil
Detention Time, hours
~turn Flow, %
D.O. Level, "'ill

Typical (Upaet!

O.Z
7 :31

Z,OOO 13001
I

ZS - 'IS
2 - 4

PLANT PERFORMANCE

Permit UlDit
RelDaiDd._ of

Summu Yeai'

Typic&! (Upset!

BeDS, ",gil
55, <egil

30
30

'IS
70

IIUl T1Pl..E MEA"TM
INC'NEIlATo"a III

A-14

W (1201
~S (3001

'tMA\.
EFFlueNT

CH\.OOlIMI!
COMUCT

CMA"U"



HAMILTON TOWNSHIP WASTEWATER TREATMENT PLANT
Trenton, New Jersey

The Hamilton Township Wastewater Treatment Plant (HTWTP) is an unusual
facility in that plant upgrades over the past 30 years have been constructed as
parallel flow processes rather than as replacements for older, outdated techno­
logy. Although this results in a complicated plant schematic (see below), parallel
flow paths do provide operational flexibility and an opportunity to study the
impact of a combined industrial/domestic wastewater on different fixed-film
biological treatment processes. The HTWTP has had a difficult time meeting its
permit limit for BOD over the past few years, and is currently under a Consent
Order and Agreement and Compliance Schedule from the State Department of
Environmental Protection.

Despite being at just over 50 percent of the plant's hydraulic capacity, Hamilton
Township has experienced organic overloads, resulting in at least partial failure
of 15 of the 48 REC units. With the advent of an Industrial Waste Monitoring
Program as part of a Sewers and Sewage Disposal Ordinance, the reasons for
such overloading became apparent. Although the industrial waste program is
still in its infancy, observations and analytical data have identified a pharma­
ceuticals manufacturer as a significant and potentially harmful discharger to the
POTW.

Dating back to the summer of 1984, high concentrations of volatile organics
were being discharged to the POTW on a once or twice-per-week basis. A
monitoring program at the HTWTP uncovered an increase in influent BOD from
150 to 350-500 mg/l and high atmospheric levels of organic constituents with
this discharge pattern. The specific industry was identified when a high influent
pH reading led Hamilton Township personnel to the pharmaceuticals manu­
facturer in March, 1985. Sampling conducted at that time detected significant
levels of ethyl benzene, toluene and xylene in the industry's effluent. These
findings precipitated an extensive testing program by the Township, with an
independent engineering study conducted by the industry. The results indicated a
correlation between the pharmaceutical discharges and high influent soluble BOD
at the POTW. Analyses conducted on the industry's flow streams resulted in the
following calculated average effluent concentrations:

Parameter

Arsenic
Phenols
Total Toxic Volatile Organics (TTVO)
BOD
TSS
TDS

Concentration (mg/l)

2.6
25.7
1.3

21,800
557

65,800

Based on an average flow of 15,000 gpd, these wastewater characteristics should
not be harmful to an 8.5 mgd facility if discharged on a steady basis. It is the
intermittent discharge of this wastewater which has contributed to the over­
loading of the biological population of the POTW.

A-IS



During a three week shutdown of t!1.e industry in July of 1985, the HTWTP
recovered to the point of meeting their permit limits. Consequently, the
Township only permitted the industry access to the sewer system after the
installation of metering pumps to equalize flows. This requirement initially
improved POTW performance during the fall of 1985, but a gradual deterioration
in effluent quality (indicating possible toxicity effects) lead the Township to
terminate service to the industry in late-November.

While the most recent action is being challenged, the industry is constructing an
anaerobic pretreatment facility on site to reduce its loading to the POTW.

A number of operations and personnel changes have been instituted at the
HTWTP to help mitigate the impact of the industrial discharges. These changes
include:

• installation of aeration equipment in the influent channels to the
RBCs to increase the first stage DO to 2-3 mgjl;

• extensive use of sludge depth measurement and visual monitoring to
augment reliance on control room instrumentation;

• performance of bioassay testing by an independent contractor to
assess toxicity effects;

• purchase of a toxicity tester to be used in calculation of local limits;
and

• hiring of four more people plus the purchase of a vehicle for an
extensive industrial sampling program.

A-16



HAIom.TON TOWNSHIP 'It'ASTI!WA'lYR TREATMENT PLANT
-r.-tOD, Hew J~

D~,ign !'low:
S~cond2'.ry Tr~atment:

16 atgd
Tridtli.D8 Filter and RBC

Location:
Population S~rved:

Central 'It'esttml Borde
87.000

INFLlJENT WASTKW A.TER SIGNIFlCANT INDUSTRIES

.>.ve. Flo·... mg<1
"; Industrial
BO:J5. mg/I
55. ",gil

TypIcL.! (Upee tI

3.5
1 j lest!
!~O '500'
,~O '400!

Induatry

Pharmac~u!:::a1

C:lectroplate" '!I

Flo,",ate
UOOOgpdl

IS
:60

Problem Pollutanu

gCO. phenol, ethyl b~nz~n~. toluen~. Jtyi~r.~

Cd, Cr, Zn, ~i

PLANT LOADING

Primary Cluiflen

Over flow Rate-. gal 'Jf lda<­
Oetentt,)n T'i...-ne. ~.c'.lr~

Secondary Cl.arlli~rs

Over tlOlQ Rat~t ital 'sf :dav
Detention Tim~, !"lours

Typical (Op... tl

~30. !60. 1!0
1.:'\ .....~, " ....

Tn>ical (OpS<!!t)

i~O, ZoO, ~6;

!.3, .... '. 6.~

TrickllDg Fillen

?1a..,t :"10,. I rngd:
U;yu.auhc Load',n". la:',fldaV
Organic '_oading. :'" aODiJ ,0100 cflday
Return Flow r ~

RBC.

?Iant F:o\\l (mgd!
~jrst Stage Organic
Loa.-!ing. I,. BOOIl. )00 ,r:jav

~ 70tal
Sohlble

Typical (Opset)

!.5. 1.0
100. ~lO

IS, I~ 1301
ZO,100

Tn>ical (Up.et)

,.0

5. ~ 'IO.M
) . ., 16.7\

PLANT PERFORMANCE

Permit Limit Typical (Upeetl

RAW
WASTEWATER

3;):1 0, "l, :
55. "'g :
'<~3' -og '. :::!f~ctjv~ 6/86:

PRIMARY
CLARIFIER

3·)

30
: )

A-17

45 11)0
ca,;·;:

3'"

SECONOARY
CLARIFIERS

(el FIN "H.
EFflUENT

CHLORINE
CONTACT
CHAW.fR

-_ L.M40fILL



HORSE CREEK POLLUTION CONTROL FACILITY
North Augusta, South Carolina

The Horse Creek Pollution Control Facility (HCPCF) is a regional plant,
operated by the Aiken County Public Service Authority (ACPSA), treating a
predominantly industrial wastewater. Ninety five percent of the industrial
wasteload is contributed by several large textile mills and is characterized by
high COD, BOD, alkalinity and pH. Combined domestic/industrial influent
wastewater pH and alkalinity fluctuations caused inhibition of the biomass,
poorly settling sludge and effluent suspended solids permit violations. Since
implementing a pretreatment program and issuing industrial wastewater
discharge permits, the treatability of the industrial waste has improved, the
result being that HCPCF has been free of NPDES permit violations for over
eight months.

Local textile processes include grading operations, finishing processes utilizing
dyes, and specialized textile chemical manufacturing. The textile wastewater is
highly caustic wit!'1 alkalinity as high as 2.400 mg/l, and pH exceeding 12.5. Prior
to pretreatment the combined industrial/domestic influe~t--io t1)e HCPCF had
the following characteristics:

pH
BOD
COD
Alkalinity
TSS

>11
360 mg/1
910 mg/l

1100 mg/l
210 mg/l

Other distinguishing characteristics of the influent wastewater included the
light, non flocculant nature of the suspended solids and a dark blue/black color,
typical of textile wastewater from washing and dying operations.

Prior to the sum mer of 1985, the textile industries employed a limited type of
pretreatment and flow equalization. This limited pretreatment and flow
equalization resulted in plant influent pH fluctuations of 2 to l.S units and
alkalinity fluctuations of up to 600 mg/l in a given day. These fluctuations
caused some inhibition of the biomass, but because the hydraulic detention time
in the aeration basins was in excess of 3.5 days, effluent BOD was within the
permit limit of 33 mg/l. These pH and alkalinity fluctuations had their most
detrimental effect on biomass settling characteristics and solids carryover in the
secondary clarifier often resulted, lasting for 24-36 hours. During these
episodes, filamentous organisms were occasionally observed in the biomass. The
solids carryover problem worsened in the winter months when wastewater
temperatures were lower, but chlorination of the return activated sludge, the
influent to the secondary clarifier and the contents of the aeration basin was
somewhat successful at improving settleability. Despite this, the HCPCF still
experienced interference with its ability to meet suspended solids limits in 15 of
the 19 months prior to September, 1985.

The State of South Carolina mandated that the ACPSA implement and enforce a
pretreatment program in the spring of 1984. The ACPSA responded by

A-18



developing such a program and issuing draft industrial wastewater discharge
permits. Final State approval came in May, 1985. As presently written, the
industrial wastewater discharge permits are not restrictive, allowing BOD, COD
and alkalinity levels as high as 600 mg/l, 1300 mg/l and 1500 mg/l, respectively.
However, the permits have caused the textile industries to make small, but
meaningful alterations to their wastewater discharge practices, resulting in
average plant influent pH levels dropping from 11-12 to 10 and alkalinity from
1100 mg/l to 700 ::ng/l. More importantly, maximum daily influent pH
fluctuations have been reduced to O.S units or less. 'Figure A-3 shows the
magnitude of pH fluctuations both before and after the implementation of
pretreatment. Simple modifications at textile facilities to process operations
and waste pumping schedules were typical of the changes that were necessary to
realize the described results. Because of the more stable wastewater discharge,
the HCPCF has realized more consistent plant operation and has not violated its
NPDES permit in over eight months.

Some of the textile dischargers do not currently meet the pH and alkalinity
limits of their industrial wastewater discharge permits and are under a
compliance schedule to do so. The facilities are installing pretreatment works
for caustic recovery that should significantly lower pH and alkalinity levels. The
HCPCF is also presently studying the addition of floating mixing units to
augment the turbine surface aerators in the aeration basins. To date, evidence
indicates that a more consistent secondary clarifier solids feed is achieved which
improves the quality of the secondary effluent.

::=-
\0 . - --+-

. -<--;-
f-. __

0--+-- =t-~:-~ ~-
.- r---t- -4 ~ +--~ +-f-- --.- .. __.~ 1----
1 .t I • 7 • t .. " 12 'Q Wi 1.1 ~ \' ... 11 11 22 U ~ -:'~ .. 11 zt 1't .. :R

FIGURE A-3
HORSE CREEK POLLUTION CONTROL F ACTIJTY INFLUENT pH

A-19



HORSE CRED:. POLLUTION CONTROL r AC1lJTY
Alku CoaDt,. South CuoliDa

Delli" Flow:
Seconduy Tre.t ...."t:

ZO "'cd
btaded A.eutl""
Acti..ted Sludp

Location:
Population Served:

w..t-.:eatral Soulh C.....1bIa
70,000

INFLUENT WASTEW ATER SIGNIFICANT INOUSTRIES

AYe. Flow, mgd
"'0 Indultrlal
BODS, mlill
55, mlill
COD,lIllill
Alkalinity, mg/l
pH

Typical (OpMtJ

10.4
80

3bO
ZiO
'110

1100 (l bOOI
10-11 (U.51

Te:uile
Textile chem icals

Flowr.te
llOOOgpd)

8,400
JOO

Problem PoUutuu

COD, Alkalinity, pH
COD, pH

PLANT LOADING

Pri..uy Clarifien

a.errlow Rate, gal/,C/day
Detention Time, hours

S.ec:aeduy CWifien

Overflow RAte, g~.l.'!if/day

Detention Time, nOU?S

Typical (Upset)

~

~.4

Typical (Upset)

1,5
9.1

AeratioD RuiDa

-fI~BODS1IbsMLSS/day
MCRT, days
MLSS. mgll
Detention Time, hours
P.eturn Flo .... , ~o

D.O. Level, mgll

Typical (UpaetJ

0.05-0.10
50-90

J800.... 500
n

40-bO
1-3 (4)

SCMENS AND
"ER"TED GAIT
CHAMBERS (2'

BODS. mg/\
5S, mg!1
COD, mlill
pH

I
I
I
I-
I
I

PLANT PERFORMANCE

Permit Umit

JJ
57

A-20

Typical (Up...t)

15
4 J ,851

115
0110)

CHLORINE
CONTACT
CHAMBER

FINAL
EFFLUENT

LANDF1LL



MAIDEN CREEK WASTEWATER TREATMENT PLANT
Blandon, Pennsylvania

The Maiden Creek Wastewater Treatment Plant (MCWTP) went on-line in
December, 1981 as a secondary treatment facility designed to remove both
carbonaceous and nitrogenous BOD. The plant uses a patented aerated sub­
merged fixed film biological treatment system, where flat asbestos plates
hanging vertically in the settled wastewater provide a growth surface for the
bacteria. Each of three contact basins contains 320 plates with 200 sq. ft. of
surface area. Oxygen is provided by fine bubble aeration through ceramic
diffusers.

During the first six months of operation following an initial acclimation period,
the MCWTP experienced gradual £10V1 increases from 0.1 to 0.15 mgd while
consistently meeting their permit limits. In August of 1981, a local mushroom